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1. FTENIKOI OPOI / GENERAL CONDITIONS

To moTotoinTiKd autd eival TO ATTOTEAETHA TNG BOKIUAG TNG MYXOMOVWTIKNAS IKAVOTNTAG EVOG BOMIKOU
oToixeiou. Mepiypdeel avaAuTikG Ta OTTOTEAEOHOTA TG DOKIUAG TTOU £YIVE OTO OUYKEKPIUEVO DOKIpIo
BOMIKOU OTOIXEIOU Kal TTPOCDIOPICEI TNV NXOMOVWTIKA TOU IKAVOTNTA WE £va JOVOTIHO pEyeBOG.

H BoKIuf TNG NXOMOVWTIKAG IKavoTNTag £YIve 0TO EpyaaTnpio ApxITekTovikrig TexvoAoyiag Tou Turuatog
ApxiTekTOvwy olpgwva pe Tig diadikaaieg Tng Y.A. KA/679/22.8.96, ®.E.K. 826, 1e0xog B', apbpo 1,
TTaPAYPaAPOS 2 Kal JETA ATTO OXETIKEG EYKPIOEIG TWV appOdiwy 0pyavwy Tou ApICTOTEAEIOU TNAVETTIOTNHIOU
@eooalovikng.

To amotéheopa TS DOKIUAG a@Oopd ATTOKAEICTIKG TO OOKIMIO TTOU XPNOILOTTOINBNKE Kl TO OTToio
TTPOOKOUIOE O QVABETNG OTIG EyKATOOTACEIG Tou Epyactnpiou pe Bikr) Tou euBovn. MNa va amodidel éva
BokipIo TI IBIEG TIMEG PE QUTEG TTou BidovTal OTO QUAAOC aTToTEAECUATWY, Ba TTRETTE! va gival OpoIo TOOO
aTTo ATroyn KATaoKeung 600 Kkal amd darmoyn eQapuoyng WE To Bokiwio TTou ¥pnaoiuotroinenke. Kade
BIaPopOTTOINaN, £0TW KAl PIKPF), HTTOPET va 0dnyroel ot SIAPOPETIKA ATTOTEAEOUATA.

H Bokiur] TpaydaToTToIfBnKe 08 EPYOCTNPIOKEG CUVBNAKEG, WOTE VO TTPOKUWE! I TTPAYUGTIKI] NXOHOVWTIKA
IKQVOTNTA TOU DOoKIYiou. Ze TEPITTTWON EQAPHOYAG TOU KATW ATTG GAAEG GUVBNKES WG TTPOG TIG TTAEUPIKEG
peTadooelg, o Aeiktng Hyopeiwang trou Bivel TO THOTOTTOINTIKO BOKIMNG MTTOPET va pelwbei, 1d1aiTepa av Ta
TTASUPIKA XwpiouaTta £xouv ion A HIKPOTEPN NXOHOVWTIKI] IKAVOTNTA.

To Epyaotripio diatnpei 1o SIKaAiwUa va XPNOIMOTIOIEN TA ATTOTEALOHATA TwWV DOKIMWY OE ETTIOTNHOVIKEG
BNUOGCIEVCEIG, ETTICTNHOVIKEG OVOKOIVWOEIG, EPEUVNTIKEG EPYOOIEg, KABWG Kal KGBe €idoug avaioyeg
£pyacieg KaBapd ETMIOTNMOVIKOU 1 EPEUVINTIKOU XOPAKTAPA, XWPIG va ava@epel To ovopa Tou Avabim n
TOV TUTTO TOU TTPOIOVTOG.

This test report is the result of a laboratory test of the sound insulation properties of a building element.
The results obtained from measurements on the specific building element are presented in detail, and a
single figure rating for its sound insulation properties is calculated.

This sound insulation test was performed by the Architectural Technology Laboratory of the School of
Architecture, in accordance with the procedures of the Y.A. KA/679/22.8.96, F.E.K. 826, part B’, article 1,
paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle
University of Thessaloniki.

The test result reflects exclusively on the properties of the specific test specimen which was provided by
the Client to the Laboratory facility on his own responsibility. The tests have taken place under laboratory
conditions, so as to obtain the actual sound insulation properties of the test specimen. Under different
mounting conditions involving flanking sound transmission, the Sound Reduction Index might be reduced,
especially if the flanking partitions have equal or inferior sound insulation properties.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers,
research reports, and any other kind of studies of purely research or scientific nature, without revealing
the name of the Client or the type of the product.

2. AIAAIKAZIEZ / PROCEDURES
2.1 Egappolopeva Mpodtutra / Applied Standards

ISO 10140-2:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 2: Measurement of airborne sound insulation

ISO 10140-1:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 1: Application rules for specific products

ISO 10140-4:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 4: Measurement procedures and requirements
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2.2

ISO 10140-5:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 5: Requirements for test facilities and equipment

DIN EN ISO 717-1:2013 Acoustics - Rating of sound insulation in buildings and of building
elements - Part 1: Airborne sound insulation

EA-2/17: M 2020
EA Document on assessment for notification purposes

Kavoviopog (EE) api®. 305/2011 tou Eupwrraikol KoivoBouAiou kai Tou ZupBouAiou yia N
BECTTION EVAPUOVIOHEVWY OPWY EUTTOPIAG TTPOIOVTWY TOU TOMEX TWV DOMIKWY KOTAOKEUWY

DIN EN 14351-1:2016

Windows and doors —Product standard, performance characteristics —
Part 1: Windows and external pedestrian doorsets;

English version EN 143511:2006+A2:2016,

English translation of DIN EN 14351-1:2016-12

DIN EN 1279-5:2018

Glass in building —Insulating glass units —

Part 5: Product standard; English version EN 12795:2018,
English translation of DIN EN 1279-5:2018-10

DIN EN 13241-1:2016

Industrial, commercial, garage doors and gates — Product standard, performance characteristics;
English version EN 13241:2003+A2:2016,

English translation of DIN EN 13241:2016-12

DIN EN 13830:2015

Curtain walling — Product standard;

English version EN 13830:2015,

English translation of DIN EN 13830:2015-07

Aadikaoia Aokiung/ Test Procedure

To Bokipio epapuodoTnke oToug BaAduoug Bokipwyv ammd Tov AvaBétn. H dokiun uAotroinenke
oUppwva pe TIc dladikaoieg Tou kaBopiovial oto Tpotuto ISO 10140-2:2021, Acoustics —
Laboratory measurement of sound insulation of building elements - Part 2: Measurement of
airborne sound insulation

Ma Tov Tpoodiopiopd Tou Aciktn Hyopeiwong R xpnaoipotroindnke n axéon:
R = L+- L2+10log (S/A) o dB 6TT0U:

L1 n péon oTadun nXnTIKAG Trieang oTto BAAQUO EKTTOMTNG O€ dB

L2: n p€on otaBun nxnTikAg Trieang ato 8dAapo Afyng ot dB

S: n emdveia Tou dokigiou o€ m?

A: n nxoarmoppdenan Tou BaAdpou AfYng TToU TTPOKUTITEI OTTO T OXEON:
A =0.163 (V/ T) oe m? otmou:

V: o 6ykog Tou Bakdpou Afyng oe m3

T: o xpovog avTixnong Tou Baiduou AfYng o€ s

Xpoévoc aviixnong: Ma Tov Tpoadiopioud Tou Xpdvou avTriXnong TTPAYUATOTToINENKAY UETPAOEIS
ot 6 DIaYOPETIKES BETEIG LIKPOPWIVOU,

©dpuPog BdBoug: Aev amaiTriBnke di6pBwan yia To B6puBo Baboug
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Ta amoteAéopara NG doKIKAS OTIS {wveg auxvothTwy omd 100 péxpr 3150 Hz (oe TPITOOKTARES)
xpnoigotroii8nkay yia Tov Tpocdiopiopd Tou ZtaBuiouévou Aciktn Hyoueiwong Tou dokipiou
oUuugwva ue To poTutro DIN EN 1SO 717-1:2013.

The test specimen was mounted in the test room by the Client. The test took place under
laboratory conditions, according to ISO 10140-2:2021, Acoustics — Laboratory measurement of
sound insulation of building elements - Part 2: Measurement of airborne sound insulation

In order to calculate the Sound Reduction Index R, the following equation was used:
R = Li- L2+10log (S/A) in dB where:

L1: the average sound pressure level in the source room in dB

Lo: the average sound pressure level in the receiving room in dB

S : the area of the test specimen in m?

A : the equivalent sound absorption area in the receiving room given by the equation:

A=0163(V/T)in m? where:
V: the volume of the receiving room in m3
T: the reverberation time of the receiving room in s
Reverberation time: The reverberation time was measured in 6 microphone positions.

Background noise: No background noise correction was required.

The test results in the frequency bands from 100 to 3150 Hz (in third octaves) were used to
calculate the Weighted Sound Reduction Index of the test specimen according to DIN EN ISO 717-
1:2013.

2.3 XpnoipotroloUuevog e€oTAiopés / Equipment used

Zuokeun / Apparatus Tumrog / Type | KaraokeuaoTiig / Manufacturer | Kwdikég / Code
Noise level analyser Nor 840-2 Norsonic EQ-C013
Microphone preamplifiers Nor 1201 Norsonic X001, X002
Microphones Nor 1225 Norsonic X-C015, X-C016
Dodecahedron loudspeaker Lab-1217 Roister EQO019

Amplifier POA-4400A Dencn Z1

EpyaoTripio ApxitekTtovikrg Texvoloyiag - TuAua Apxitektévuv Mnxavikuwy - MoAutexviki Zxohn AMN.O
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2.4  Odiapol Aokipwy / Test Rooms

O1 8aAapol BoKIPWY Eival KOTOCKEUATUEVO
oUPQWYA PE TIG ATTAITATEIG TOU TTPOTUTTOU
ISO 10140-5:2021* / The test rooms meet
the requirements of the ISO 10140-5:2021*
standard.

* ISO 10140-5:2021, Acoustics — Laboratory
measurement of sound insulation of building
elements - Part 5. Requirements for test
facilities and equipment.

ABeBaiotnta / Uncertainty

1.Zuvduaopévn Tumikn aBeBaidtnTa /
Combined standard uncertainty
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Ruw [ 0,1262

2. Aicupupévn apepaidTnTa /
Expanded uncertainty

Rw | 0,10

‘Oykog OaAGuoU EKTTOUTTIG/
Source Room Volume: 56 m?3

QOykog @ahapou Ajyng/
Receiving Room Volume: 51 m?

‘Hyoc Bokiung/Test noise: Pol 66pupog
/Pink noise

®iAtpa/Filters: TpitookTafika / third octave
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3. AOKIMIO / TEST SPECIMEN

3.1 MNepiypaen / Description
Mpoiév/Product:
KaraokeuaoTtrig/Manufacturer:
AvaBéTtng/Client:
Aig0Buvon/Address:

Eykardoracn/ Installation:
Ovopaoia mpoiévtog/Product name:

Huepopnvia rapaywyng/Production date:
Alaotdosig dokipiou/ Sample dimensions:

3.2 Karaokeur / Construction
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Toixotrolia / Wall

KEBE Kepapoupyia Bopeiou EAAGBog A.E. / KEBE S.A.

KEBE Kepapoupyia Bopeiou EAMadog A.E. / KEBE S.A.

Nea Savta Kihkig, 611 00, Tnh: 23410 75570, Fax: 23410 75574,
e-mail: trade@kebe-sa.gr / Nea Santa, Kilkis, 61100, Tel:+30
23410 75570, Fax: +30 23410 75574, e-mail: trade@kebe-sa.gr
KEBE Kepapoupyia Bopeiou EAddog AE. / KEBE S.A.

K100 /K100

08/05/2023

3690x 3080 mm

Toixotroiia TOTTOBETPEVN oUPPwva HE To TTPoTuTro ISO 10140-2:2021, Acoustics — Laboratory measurement of
sound insulation of building elements - Part 2: Measurement of airborne sound insulation.

O Toixoc arroteAsital amd omToTAivBoug K100 (250X100X240mm) pe appoug axoug 3mm amo cuvlETIKO Koviapa
opBoblock kal givnBeg emixpiopa Tdxoug 20mm avd TTapEId. ZUVOAIKG TTAXOG TOIXOTTolag 140mm.

Wall installed according to 1SO 10140-2:2021, Acoustics — Laboratory measurement of sound insulation of building
elements - Part 2; Measurement of airborne sound insulation.

The wall is made of bricks K100 (250X100X240mm) with joints from mortar orthoblock 3mm thick. The wall is
plastered on both sides with standard plaster 20mm thick. The total width of the construction is 140mm.

3.3 Ameikovion / Drawing

#~—100~

o

A—140—~

Karaxdpuen toun / Vertical section

onrorrhivBodopr éyoug 100x1A.

'fl‘ emiypioua 20

emixpiopa 20)A.

= guvdeTikd Koviapa opBoblock 3yih.

*Ta ox£dia eTolpdoTnkav aé Tov Avadém / The drawings have been prepared by the Client.
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4. ATIOTEAEZMATA AOKIMHZ / TEST RESULTS

O1 mipég Tou Agiktn Hyopeiwaong AspdgpepTtou ‘Hyou Tou dokipiou didovTal OTO ETTICUVATITOMEVO SIAYpauua
ot oeAida 8 oe cuvdprnon pe v ouxvornTa. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O mapakdatw Ztabpiopévog Aeiktng Hyopeiwong yia aopa cguyxvothtwy amd 100Hz wg 3150Hz civai
amoTtéAegpa aglohdynong ocupguwva he 1o TTpoéTutro EN ISO 717-1:2013 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to
EN ISO 717-1:2013.

AlgmoTwBeioa Tiun / Determined value
2 rabuiopévog Aciktng Hxopegiwong / Weighted Sound Reduction Index:
Rw (C;Ct) = 42 (-2;-6) dB

Ocagarovikn/Thessaloniki, 06.11.2023

AamiaTeupévog Qopéag amd To E.ZY.A. e Ap. Mot. 704 ot dokipég/ Accredited Body (E.SY.D. No 704) for Laboratory Testing
Koivotroinuévog opéag / Notified Body NB 2326

Kwvartavrivog luavvidng / Konstantinos loannidis BaoiAeiog BaaiAeiadng / Vasilios Vasiliadis
Ap ApxitékTwv Mnxgvikég/Architect Engineer, PhD Ap Mnyavoibyog Mnxavikéc/Mechanical, PhD Engineer
AiguBuvrrig Tou Epyaotnpiou / Laboratory Director YmeuBuvog MeTpricewv/Measurement Engineer

EpyaoTiipio ApxitekTovikig Texvohoyiag - Tpfipa Apxitektovwy Mnxavikey - MoAutexvik Zxohn A.N.©
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AEI'KTFIQ onusiwcng oUpewva pe To/according to
Sound Reduction Index ISO 10140-2:2021

Karaokeuaatig/Manufacturer: KEBE Kepapoupyia Bopeiou Ovopagcia wpoidvtog/Product name: Toixomolia K100 / Wall K100
EAAGOOG A.E. / KEBE S.A. Odhapol dokipwv/Test rooms: FW

AvaBétng/Client: KEBE Kepapoupyia Bopeiou EAAGSog AE. / Huepopnvia Tapaywyng/Production date :08/05/2023

KEBE S.A. Hupepopnvia dokiprig/Testing date: 02/06/2023

Eykardoracn/ Installation: KEBE Kepapoupyia Bopegiou EAAGDOG Aiaotdoeig dokipiou/Sample dimensions : 3690x3080 mm
A.E./KEBE S.A.

Mepiypaen Tou dokipiou & Tng didtagng TomoBétnong / Sample & mounting description:

ToixoTrolia ToTTOBeTNPEVN CUPQWvaA Pe To TTPOTUTTO |SO 10140-2:2021. O T1oixog amoteAeital amd omrémAivBoug K100
(250X100X240mm) pe appols mdaxoug 3mm amd ouvdetikd koviapa opBoblock kal givnBeg emixpioya mayxoug 20mm
avd Tapeid. Zuvoliko Trdyog Toixotroliag 140mm.

Wall installed according to 1SO 10140-2:2021. The wall is made of bricks K100 (250X100X240mm) with joints from
mortar orthoblock 3mm thick. The wall is plastered on both sides with standard plaster 20mm thick. The total width of the
construction is 140mm.

S dokiyiou/S test specimen: 11,40 m?

Em@avelokn paga/Mass per unit: kg/m? 0

Qeppokpacia/Temperature: 22C¢

ZXETIKI? U\!'pucriu.fR.eIative humidity: 50 % s KOTIUAY pETPNONG/ Test curve

Zramikn Trieon/Static pressure 101 kPa Mpérurtn kapTOAn /Shifted weighting curve

V QaAduou Exkroptig/V Source Room: 56 m*
V Qaiduou Afung/V Receiving Room: 51 m?®

f(Hz) R(dB) | Rmax(dB)

Sound reduction index, R, dB —
3

50 12,4 31,4

63 27,8 39,6 ,
80 30,0 50,2 g
100 18,9 48,7 50 y
125 28,7 56,8 !

160 30,5 497
200 | 354 | 550 2
250 38,1 50,8 - /

315 37,2 54,6 \
400 39,1 59,9 “

500 40,0 63,4
630 41,2 67,3

800 | 424 72,5
1000 | 44,0 75,9

1250 | 457 77,6 % s
1600 | 44,7 78,6 e o \Em,y.fhf’

2000 43,4 78,8
2500 40,0 73.8
3150 37.9 69,0
4000 39,3 66,6
5000 37,7 61,4 20

AlgmoTtwBeioa tipn / Determined value

. . ] T4 ’ ' P
ZTGBplcpEVOg AElang Hxoupeiwong 63 125 250 500 1000 2000 Hz 4000
CUPQWVA PE TG CTIOTEAECHATA LETPATEWY OF

BaAdpoug DOKIHWV OF TPITOOKTGRES Frequency, f, Hz —»
Weighted Sound Reduction Index _ _
according to measurement results in test rooms in Cspais0  =-2 dB Cso-s000 =-3 dB Ciooso00 =-2dB
third octaves Cisoa150 =-8 dB Cirsos000=-8 dB Cir100-5000 = -6 dB

Rw (C;Ct) = 42 (-2;-6) dB

oyiag / Laboratory of Architectural Technology
opéag / Notified Body NB 2326

EpyooTipio ApXITEKTOVIKIAG TEX
Apiepog/Number:  A.1091.2023 RelvomgiHEyD

AiguBuvg: KwvortavTivog jyavvidng / Director: Konstantinos loannidis
Hpepopnvia/Date: 06.11.2023
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